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1. TENIKOI OPOI / GENERAL CONDITIONS

To maToToINTIKO QUTO €ival TO QTTOTEAEONA TNG DOKIUAG TNG NXOMOVWTIKAG IKAVOTNTAS VOGS BOUIKOU
otoixeiou. Meplypdgel avaAuTIKG Ta ATTOTEAEGHATA TG OOKIUNG TTOU £YIVE OTO CUYKEKPIMEVO BOKIWIO
QOMIKOU gToIXEioU Kal TTPOGBIoPIZEl TNV NXOHOVWTIKI TOU IKAVOTNTA HE éva JOVOTIHO pEyeBOG.

H Bokigf TNS NYOMOVWITIKAG IKAVOTNTAS £YIVE OTO EpyacTripio ApxITEKTOVIKAG TexvoAoyiag Tou TUAWATOG
ApxITekTOVWY oUpewva e TG dladikacies Tng Y.A. KA/679/22.8.96, ®.E.K. 826, telxog B, dpBpo 1,
TTOPAYPAPOG 2 KAl HETA OTTO OXETIKEG EYKPIOEIS TwV apuodiwy opydvwy Tou ApiaToteAgiou MavemmioTnuiou
OeooaAovikng.

To amotéAecpa NG BOKIUNG aPOopd OTTOKAEIOTIKA TO OOKIMIO TTOU XPNOIYOTIOINENKE KAl TO OTToio
TTPOOKOUIOE 0 avaBéTng oTIG eykataoTdoelg Tou Epyactnpiou pe BikA Tou guBlvn. MNa va armodidel éva
DOKiUIO TIg IDIEG TIMES JE QUTEG TToU didovTal OTO QUAAO aTTOTEAECHATWY, Ba TTPETTEI va gival Opolo TOo0
amd GToYn KATAOKEUNG 600 Kal amod Atmmoyn £papuoyns HE 1o dokipio TTou xpnoipotroindnke. KaBe
diagopoTToinon, £0TW Kal MIKPR, MTTOPE va 0dNYroEl e DIAPOPETIKG ATTOTEALTUATA.

H Bokiun TpayuaToTToIBnKE O £pYOOTNPIOKES CUVENKES, WOTE va TTPOKUWYEI N TTPAYHATIKI) NXOPOVWTIKY
IKavOTNTA TOU BOKIMIoU. Z€ TTEPITITWON EQAPUOYIG TOU KATW atrd AAEG CUVBNKES WG TTPOG TIG TTAEUPIKES
peTaddoelg, o Agiktng Hyopeiwong tmou divel 1O TIOTOTTOINTIKG DOKIWNG PTTOPE] va PEIWBE], 1IB1aiTEpa av Ta
TTAEUPIKA Xwpiopard €xouv ian f HIKPOTEPN NXOHOVWTIKA IKAVOTNTA.

To Epyactripio diatnpei 10 SIKAiWHA va XPMNOIMOTTOIE] TA ATTOTEAEOUATA Twy DOKINWY CE ETTIOTNHOVIKEG
ONUOCIEUTEIG, ETTIOTNHOVIKEG AVOKOIVWICEIG, EPEUVNTIKEG EPYOTIEG, KOBWG Kal KGOt eidoug avaloyeg
£pyaoieg kaBapd €mMOTAPOVIKOU 1} EPEUVNTIKOU XAPOKTPA, XWPIG va avapépel To ovopa Tou AvaBETn I
TOV TUTTO TOU TTPOIGVTOG.

This test report is the result of a laboratory test of the sound insulation properties of a building element.
The results obtained from measurements on the specific building element are presented in detail, and a
single figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B’, article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle
University of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen which was provided by
the Client to the Laboratory facility on his own responsibility. The tests have taken place under laboratory
conditions, so as to obtain the actual sound insulation properties of the test specimen. Under different
mounting conditions involving flanking sound transmission, the Sound Reduction Index might be reduced,
especially if the flanking partitions have equal or inferior sound insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,
research reports, and any other kind of studies of purely research or scientific nature, without revealing
the name of the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 Eg@appolopeva Mpdtutra / Applied Standards

ISO 10140-2:2021, Acoustics — Laboratory measurement of scund insulation of building elements -
Part 2: Measurement of airborne sound insulation

ISO 10140-1:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 1: Application rules for specific products

ISO 10140-4:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 4: Measurement procedures and requirements

EpyacTtipio ApxITekTovikhg Texvoloyiag - TuRpa ApxitekTovwy Mrxavikwy - MoAutexviki| Zxohn A.MN.©
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ISO 10140-5:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 5: Requirements for test facilities and equipment

DIN EN ISO 717-1:2013 Acoustics - Rating of sound insulation in buildings and of building
elements - Part 1: Airborne sound insulation

EA - 2/17: M 2020
EA Document on assessment for notification purposes

Kavovioudg (EE) apiB. 305/2011 tou EupwtraikoU KoivoBouhiou kai Tou ZupBouAiou yia Ttn
BE0TTION EVAPHOVIOPEVWY OPWY EPTTOPIAG TTPOIOVTWY TOU TOUEX TWYV BOMIKWY KATAOKEUWV

DIN EN 14351-1:2016

Windows and doors —Product standard, performance characteristics —
Part 1: Windows and external pedestrian doorsets;

English version EN 143511:2006+A2:2016,

English translation of DIN EN 14351-1:2016-12

DIN EN 1279-5:2018

Glass in building —Insulating glass units —

Part 5: Product standard; English version EN 12795:2018,
English translation of DIN EN 1279-5:2018-10

DIN EN 13241-1:2016

Industrial, commercial, garage doors and gates — Product standard, performance characteristics,
English version EN 13241:2003+A2:2016,

English translation of DIN EN 13241:2016-12

DIN EN 13830:2015

Curtain walling — Product standard;

English version EN 13830:2015,

English translation of DIN EN 13830:2015-07

2.2 Aadikacia Aokiurig/ Test Procedure

To Odokiylo epappooTnke oToug BaAduoug Bokihwy atrd Tov AvaBetrn. H dokiury uAoTroifBnke
gUpewva pe TI dladikacieg TTou kaBopifovral oto TpoTtutmo 1ISO 10140-2:2021, Acoustics —
Laboratory measurement of sound insulation of building elements - Part 2. Measurement of
airborne sound insulation

Ma tTov Tpoadiopioud Tou Agiktn Hyopeiwong R xpnoipotroienke n oxéon:
R = L¢- L2+10log (S/A) oe dB 6TTo0U:

L1 n Méon o1dBun nXNTIKAG TTiEans oTo BAAQUO EKTTOUTTHG Ot dB

L2: n péon oTaBun nxNTIKAS TTieang oTo BaAapo Aryng oe dB

S: n emipavela Tou dokipiou o€ m?

A n nxootroppd®naon Tou BaAdUOU AjWng TToU TTPOKUTTTEI ATTO TN OXEOT):

A=0.163 (V/ T) oe m? otmou:
V: 0 0ykog Tou BaAduou Afjyng og m3
T: 0 Xpdvog avTrixnong Tou BaAdpou ANwng o s

Xpovog avrrixnong: MNa Tov TpooBIopIoNO ToU XPOVOU GvTNXNonG TTpayuaTotroinénkay METPACEIG
o€ 6 DIOPOPETIKEG BETEIG HIKPOPUIVOU.

OopuBog Raboug: Aev atraithBnke divpBwoaon yia To 86puBo Baboug

EpyaoTtripio Apxitektovikiig Texvohoyiag - Tufua Apxitektovwy Mnxavikwv - MoAutexvikn ZxoAn A.N.©
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Ta amrotehéopaTta NG dokIung oTIg {wveg cuxvotiTwy armd 100 péxpr 3150 Hz (og TPITOOKTABEG)
xpnolgotroiénkav yia tov Tpoodlopiopd Tou Ztabuiopévou Acgiktn Hyoupeiwaong tou dokipiou
guuewva pe to TTpdTutro DIN EN 1SO 717-1:2013.

The test specimen was mounted in the test room by the Client. The test took place under
laboratory conditions, according to ISO 10140-2:2021, Acoustics — Laboratory measurement of
sound insulation of building elements - Part 2: Measurement of airborne sound insulation

In order to calculate the Sound Reduction Index R, the following equation was used:
R = L1- L2+10log (S/A) in dB where:

L+ the average sound pressure level in the source room in dB

L2: the average sound pressure level in the receiving room in dB

S : the area of the test specimen in m?

A : the equivalent sound absorption area in the receiving room given by the equation:

A=0.163 (V/T)in m?2 where:
V: the volume of the receiving room in m®
T: the reverberation time of the receiving room in s
Reverberation time: The reverberation time was measured in 6 microphone positions.

Background noise: No background noise correction was required.

The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to
calculate the Weighted Sound Reduction Index of the test specimen according to DIN EN ISO 717-
1:2013.

2.3 XpnoiyotroloUuevog e€othiopos / Equipment used

Xuokevr / Apparatus Tomog / Type | KaraokevaoTtiig / Manufacturer | Kwdikég / Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C015, X-C016
Dodecahedron loudspeaker Lab-1217 Roister EQO019

Amplifier POA-4400A Denon Z1

EpyaoTripio Apxitektovikig TexvoAoyiag - Tufpa Apxitektovioy Mnxavikwy - MoAutexvikf Zxohi A.N.©
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2.4  Odlapol Aokiywy / Test Rooms

O1 BaAauol DOKIYWY €ival KATUOKEUQOUEVO!
OUM@WVA JE TIC ATTAITACEIG TOU TTPOTUTTOU
ISO 10140-5:2021* / The test rooms meet
the requirements of the ISO 10140-5:2021*

standard.

* ISO 10140-5:2021, Acoustics — Laboratory
measurement of sound insulation of building
elements - Part 5. Requirements for test

facilities and equipment.
ABepaidtnTa / Uncertainty

1.Zuvduacuivn Tutmikr aBeBaidtnra /
Combined standard uncertainty

ZEAIAA/PAGE 5/8

| Rw | 0,1262

2.Mieupupévn apepaiotnra /
Expanded uncertainty

Rw [ 0,10

0Oykog @ahdpou EKTTOPTTAG/
Source Room Volume: 56 m?

0ykog @aidpou Afyng/
Receiving Room Volume: 51 m?

‘Hyog Sokiung/Test noise: Pol 66pupog

/Pink noise

®iAtpal/Filters: TpiTookTapikd / third octave
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3. AOKIMIO / TEST SPECIMEN
3.1 Nepiypagn / Description

Mpoiév/Product: Toixomolia / Wall

Karaokevaotrig/Manufacturer: KEBE Kepapoupyia Bopsgiou EAAGDog A.E. / KEBE S.A.
AvaBétng/Client: KEBE Kepapoupyia Bopeiou EAGSog AE. / KEBE S.A.
Aig0Buvon/Address: Néa Zavra Kihkig, 611 00, TnA: 23410 75570, Fax: 23410 75574,

e-mail: trade@kebe-sa.gr / Nea Santa, Kilkis, 61100, Tel:+30
23410 75570, Fax: +30 23410 75574, e-mail: trade@kebe-sa.gr
Eykatdotaory/ Installation: KEBE Kepapoupyia Bopeiou EAMGBog A.E. / KEBE S.A.
Ovopacia mpoidvtog/Product name: MK 200 / MK 200
Hupepopnvia rapaywyrg/Production date:  08/05/2023
AlaoTtdoeig dokiyiou/ Sample dimensions:  3690x 3080 mm

3.2 Karaokeurj / Construction

Toixotolia TOTTORETNUEVN CUPPWva pe To TpdTUTIo ISO 10140-2:2021, Acoustics — Laboratory measurement of
sound insulation of building elements - Part 2: Measurement of airborne sound insulation.

O T1oixog amoTeAsiTal amd omToTAvBous MK200 (380X200X240mm) pe appolg TTaxoug 3mm arrd OUVBETIKO KoViaud
opBoblock kail ouvnBeg emixpiopa mdayxoug 20mm avd Tapeld. ZuvoAikd TIGxog TolXoTToliag 240mm.

Wall installed according to ISO 10140-2:2021, Acoustics — Laboratory measurement of sound insulation of building
elements - Part 2: Measurement of airborne sound insulation.

The wall is made of bricks MK200 (380X200X240mm) with joints from mortar orthoblock 3mm thick. The wall is
plastered on both sides with standard plaster 20mm thick. The total width of the construction is 240mm.

3.3 Ameikovion / Drawing

A——200———"

mf—w_— emmiypropa 20%1A.

ouvdeTikd koviapa opBoblock 3yIA.

B otrromhivBodopn Tayoug 200x1h.

ﬁ emiypiapa 2051A.

- 240 r

Karaxopuen roun / Vertical section

*Ta oxédia €TOINACTNKAV ATT6 Tov AvaBérn / The drawings have been prepared by the Client.
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4. ANIOTEAEZIMATA AOKIMHZ / TEST RESULTS

O1 Tipég Tou AeikTn Hyopeiwong AepdgepTou ‘Hyou Tou dokipiou didovTal oTo EMIOUVATITOUEVO BIdYPAMHA
ot oeAida 8 og ouvdpTnon pe TNy ouxvoTtnTa. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O TrapaKdTw ZTaBUIoHEVOG AgikTng HXopEiwoNg yia gaoua cuxvotitwy amd 100Hz wg 3150Hz eiva
aTroTéAEOa a€ioAdynong oUpewva pe To TpdTuto EN ISO 717-1:2013 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to
EN ISO 717-1:2013.

AlamotwBeica nipn / Determined value
YraBpiopévog Aciktng Hxopeiwong / Weighted Sound Reduction Index:
Rw (C;Ct) = 46 (-1;-3) dB

@cooalovikn/Thessaloniki, 06.11.2023

AamoTeupévoc Popéac amd 1o E.ZY.A. pe Ap. Miot. 704 ot dokipég/ Accredited Body (E.SY.D. No 704) for Laboratory Testing
Koivotroinuévog ®opiag / Notified Body NB 2326

KwvaoTavTtivog lwavvidng / Konstantinos loannidis BoofAciog BaoiAeiadng / Vasilios Vasiliadis
Ap ApxiTékTwv MnxavikdglArchitect Engineer, PhD Ap MnxavoAdyog Mnxavikég/Mechanical, PhD Engineer

AiguBuvrtrig Tou Epyaotnpipu / Laboratory Director YmeuBuvog MeTpioswv/Measurement Engineer

Epyootipio ApXITEKTOVIKAG TexvoAoyiag - Turpa ApxiTekTovwy Mnxavikiy - MoAUTEXVIKA ZX0AR AlNOG
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ASiKTr]g HXO}JEi(A)OI’](; ouP@wva pe To/according to
Sound Reduction Index ISO 10140-2:2021

Karaokeuaotig/Manufacturer: KEBE Kepapoupyia Bopeiou Ovopaaia Tpoidvrog/Product name: Toixotrolia MK 200 / Wall MK 200
EAAGBoG A.E. / KEBE S.A. ©dhapoil dokipwv/Test rooms: FW

Avabérng/Client: KEBE Kepapoupyia Bopeiou EAAGSog AE. / Hpepounvia mapaywyng/Production date :08/05/2023

KEBE S.A. Hpepopnvia dokiprig/Testing date: 19/06/2023

Eykardaracry Installation: KEBE Kepapoupyia Bopeiou EAAGDOG Aiaotdoeig Sokipiou/Sample dimensions : 3690x3080 mm
A.E./KEBE S.A.

Mepiypaer| Tou dokipiou & Tng didragng TomroBEtTnang / Sample & mounting description:

Toixotolia TomeBeTnpévn oUpgwva pe To rpdTuto ISO 10140-2:2021. O Toixog arroteAeital amd omromAivBoug MK200
(380X200X240mm) e appols Taxoug 3mm amé cuvdeTikO koviapa opBoblock kai ouvnBeg emixpiopa Tayxoug 20mm
avd TTapeld. ZuvoAiko Taxog ToiKotroliag 240mm.

Wall installed according to ISO 10140-2:2021. The wall is made of bricks MK200 (380X200X240mm) with joints from
mortar orthoblock 3mm thick. The wall is plastered on both sides with standard plaster 20mm thick. The total width of the
construction is 240mm.

S dokiyiou/S test specimen: 11,40 m?
Emgaveiakr pafa/Mass per unit: kg/m? 0 :
©eppokpaadia/Temperature: 22 C° T :
Ixemikn uypacio/Relative humidity: 50 % 8 s KOpITIUAY pETPRONG/TeSE CLIVE
Zramkn mieon/Static pressure 101 kPa = —— Mpotumm kopmoAn /Shifted weighting curve
V Qaidpou Exmoptmg/V Source Room: 56 m? .g
V Gahdpou Afyng/V Receiving Room: 51 m?® é - :
f(Hz) | R(dB) | Rua(dB) 3
50 231 31,4 B
63 33,9 39,6 5
80 32,0 50,2
100 31.5 48,7 50
125 38,9 56,8
160 | 37,8 | 497 )\/
200 349 55,0
250 36,9 50,8
315 39,4 54,6 . f
400 43,0 59,9 40
500 43,6 63,4 /
630 458 67,3
800 48,4 72,5
1000 50,4 75,9 /
1250 48,2 77,6 5 5
1600 455 78,6 \
2000 48,8 78,8 o _
2500 48,8 73,8 f,’z H
3150 439 69,0 2 1
4000 421 66,6 =
5000 40,0 61,4 20 Z
AlamoTtweeioa Tipr / Determined value ] :
I ¢ Agiking  Hxopgiwo 10 : :
cﬂp?c?uwg L:JEV?(E Q‘ITOTE]\é;L((;JTC( pEXTpr]I:JO'ELUV r!r% 8 122 Zl 200 0L0 Ele Hz 4000
BaAAUOUG BOKIPWY O€ TPITOOKTARES Frequency, f, Hz —
Weighted Sound Reduction Index
according to measurement results in test rooms in Cscatso  =-1 dB Cso.s000 =-2 dB Cioo-so00  =-2 dB
third octaves Cisoaiso =-5 dB Cirsos000= -5 dB Cir 1005000 =-3 dB

Rw (C;Ct) = 46 (-1;-3) dB

EpyacTripio Apxitektovikig Texvohoyids / Laboratory of Architectural Technology

Aptepc‘aglNumber' A 10942023 Kovotroinuévog ®opégd / Notified Body NB 2326
AiguBuvTig: KwvaoTtavTivog lwavyjong / Director: Konstantinos loannidis
Huepopnvia/Date: 06.11.2023

Ymoypogr/Signature:




